Parts Information:
Compressor 100ltr V-Twin Direct Drive 3hp

Model No: SAC10030.V3

Item | Part No. Description Item | Part No. Description
1 SAC2027300000 | Pump 52 | SAC7081090000 Union 1/4"BSP M-1/4"BSP M L:25mm
2 SAC5151050008 Tank 100Ltr 53 | SAC7088060000 | Connector
10 SAC7090030000 | Plug1/2 54 SAC7100640000 Pressure Reducer
n SAC7090080000 | Plug 55 | SAC7110240000 Pressure Gauge 240psi, 43mm Od, Rear Fitting
12 SAC7130160000 Drain Valve 3/8"BSP Male 56 | SAC9700001789 Pressure Gauge 230psi, 50mm Od, Rear Fitting
13 SAC7190190000 Non-Return Valve 57 | SAC7130570000 Coupling Body 1/4"Bsp Male
14 SAC7230010000 Rislan Hose (Sold Per 1 Meter) 58 | SAC7192010000 Safety Valve 10 Bar 1/4"Bsp Male
15 SAC7238900000 | Delivery Pipe 59 | SAC7250740000 Pressure Switch 20Amp 12Bar 175psi
19 SAC7360020000 | End Plug 100 | SAC4083020000 | Wheel Kit (170x41)
50 SAC4057620000 Pressure Switch Kit 16/20Amp 12Bar 175psi 101 SAC4083050000 | Castor Wheel Kit (Single Fixing)(80x23x110)
51 SAC7023050000 | Lock Nut

NOTE: It is our policy to continually improve products and as such we reserve the right to alter data, specifications and component parts without prior notice.
IMPORTANT: No liability is accepted for incorrect use of product.
WARRANTY: Guarantee is 12 months from purchase date, proof of which will be required for any claim.
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Item | Part No. Description Item | Part No. Description
1 SAC5030250008 | Cylinder Head 32 | SAC7650010000 Crankcase Cover
2 SAC5050150008 | Con-Rod 33 | SAC9100270240 Intake Filter
12 SAC7050210000 Piston Pin / Piston Pin 34 | SAC5041440008 Crankshaft
13 B/6007-2RS Bearing 6007-2RS 35 | SAC9108720070 Crankcase
14 B/6205-2RS Bearing 6205-2RS 36 SAC9108720080 Rotor
20 | SAC7081100000 Joint 37 | SAC9108720040 | Terminal Cover
21 | SAC7089950000 | Manifold 38 | SAC7410880000 Thermal Protection
22 SAC4080230000 Piston Ring Kit 39 SAC7310620000 Capacitor 70UF/450V
23 SAC7181060000 Dipstick 40 SAC9108720050 Stator
24 SAC7196000000 Valve 41 SAC9108720060 Cover
25 SAC7210010000 Filter Element 42 SAC9108720030 Fan/Fan Grill
26 SAC7220260000 Piston 43 SAC9108720010 Fan Cover
27 | SAC7238930000 | Infeed Hose 100 | SAC4083860000 | Gasket Kit
28 | SAC7238940000 | Infeed Hose 101 | SAC4191130000 Con Rod/Piston Kit
29 SAC7458031000 Filter Plate 102 | SAC9108720000 Motor (Single Phase)
30 | SAC7459480000 | Valve Plate Kit 103 | SAC9700002365 | Cylinder Head Kit
31 | SAC7575400000 | Cylinder
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